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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: BT/BLE, DTS/UNII a/b/g/n/ac/ax and NFC

MODEL NUMBER: SM-T630

SERIAL NUMBER: R32T5003C8X, R32T50052FD (CONDUCTED, Original);

R32T5003G0W, R32T5004ZEX, R32T5004ZHZ (RADIATED, Original);
R32T6005G6X (RADIATED, Spot-check);

DATE TESTED: 2022-06-20 ~ 2022-07-26(Original);
2022-07-06 ~ 2022-07-21 (Spot-check);

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only. The test results show
that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL Korea, Ltd. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL Korea, Ltd. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
% /l
Seokhwan Hong Dexter(Hyunsik) Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
Page 5 of 51
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

1.1. INTRODUCTION OF TEST DATA DEVIATION

This report referenced from the FCC ID: A3LSMT636B DTS BLE(FCC CFR 47 Part 15C).
And the applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID.

1.2. DIFFERENCE

Except for removing WWAN RF components, The SM-T630 model shares the same enclosure
and circuit board as SM-T636B. The BLE antennas and surrounding circuitry and layout are
identical between these two units.

After confirming through preliminary radiated emissions that the performance of the SM-T630
remains representative of SM-T636B. The test data of SM-T636B being submitted for this
application to cover BLE features.

1.3. SPOT CHECK VERIFICATION DATA
(Worst case of the radiated band-edge and radiated spurious emissions)

Original model Spot check model

Band Test Item Mode Frequency Test Limit SM-T636B Results SM-T630 Results Deviation Remark

FCC ID : A3LSMT636B FCC ID : A3LSMT630
DTS BLE | BANDEDGE 500 kbps 2480 MHz 54 dBuV/m 46.61 dBuV/m 46.52 dBuV/m -0.09 dB
500k RSE 500 kbps 9760 MHz 54 dBuV/m 49.30 dBuV/m 48.48 dBuV/m -0.82 dB Noise floor
DTS BLE | BANDEDGE 2 Mbps 2480 MHz 54 dBuV/m 4910 dBuV/m 49,07 dBuV/m -003 dB
2M RSE 2 Mbps 9920 MHz 54 dBuV/m 49,03 dBuV/m 48.86 dBuV/m -0.17 dB Noise floor

Comparison of two models, upper deviation is within 3 dB range and all test results are under FCC
Technical Limits.

1.4 REFERENCE DETAIL

Reference application that contains the reused reference data in the individual test reports:

Equipment | Reference FCC | Application Reference Test Exhibit Spot-Check Test
Class ID (Parent) Type report number Type Report Number
ors | aaswmesss | GO | Gopathigniag | Report | (B0211bigmd
DTS A3LSMT636B O(;ilg;z;’:ll 47904(1352?9{4 R'I(;(;sotrt 47904(1352)75{2
o5 | potswrean | Cuondl | oS | e | aTesioor o

| ascsuresee | R | oot tmiaslax) | Repert | (802.41naciad
DXX A3LSMT636B O(r;ig;?nal 4790;1’\(1)::52?9{7 R'gist;trt 479021’\?2(7:;5{5
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 DTS Meas Guidance v05r02.

KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10-2013.

KDB 484596 D01 Referencing Test Data vO1

ourwONE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
] Chamber 1(3m semi-anechoic chamber)
X] Chamber 2(3m semi-anechoic chamber)
X] Chamber 3(3m semi-anechoic chamber)
[ ] Chamber 4(3m Full-anechoic chamber)
[ ] Chamber 5(3m Full-anechoic chamber)

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.02dB
Radiated Disturbance, 30 MHz to 1 GHz 4.05dB
Radiated Disturbance, 1 GHz to 18 GHz 5.78 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.58 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2021.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a BT/BLE, DTS/UNII a/b/g/n/ac/ax and NFC.
This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mode Power Output Power Output Power
[MHZz] Mode [dBm] [mw]
Peak 9.468 8.847
500 kbps
Average 9.312 8.535
2402 ~ 2480
Peak 9.462 8.835
2 Mbps
Average 9.120 8.167
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with ANT 1’s maximum gain of -2.5 dBi
54. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the EUT
set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

- Worst axis: Y

Note : All radiated and power line conducted tests were performed attached with travel adapter
and earphone for the worst case condition mode.
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Power verification

The Output Power of all data rate are all investigated, the 500 kbps(37 pkt) and 2 Mbps(37 pkt)

ower is the worst case for symbol rate. All tests were performed in these two modes.
S)érgtt;ol ANT. Mode Freq. Conducted S)F/zr'r;tt;ol ANT. Mode Freq. Conducted
[Ms/s] [MHz] B‘E;sé rﬁ]" 9| [msis] [MHz] B‘E:ith r':]" 9
2402 8.722 2402 8.575
1Mbps 2Mbps
ANT1 37pkt 2440 9.235 ANT1 37pkt 2440 9.120
q 2480 8.875 5 2480 8.723
2402 8.759 2402 8.604
ANTL | IMBPS 5440 | 9.259 ANTL | 2MBPS | 5440 | 9.108
255pkt : 255pkt :
2480 8.908 2480 8.746
2402 8.772 2402 8.819
125kbps 500kbps
ANT1 37pkt 2440 9.270 ANT1 37pkt 2440 9.312
1 2480 8.913 1 2480 8.960
Coded Coded
S=8 2402 8.760 S=2 2402 8.770
125kbps 500kbps
ANT1 255pkt 2440 9.256 ANT1 255pkt 2440 9.272
2480 8.892 2480 8.912
5.5. DESCRIPTION OF TEST SETUP
SUPPORT EQUIPMENT
Support Equipment List
Description Manufacturer Model Serial Number FCC ID
Charger SAMSUNG EP-TA200 R37N6K421B2SE3 N/A
Data Cable SAMSUNG EP-DT725BWE GH39-02020A N/A
Charger SAMSUNG EP-TA800 R37N3MAH988DK3 N/A
Data Cable SAMSUNG EP-DN980 GH39-02115A N/A
Earphone SAMSUNG GH59-15055A EHS64AVFWE N/A
I/O CABLE
I/O Cable List
# of
Celilip Port identical CennEse]r Cable Type Celol® Lemngin Remarks
No. Type (m)
ports
1 DC Power 1 Ato C Type Shielded 1.0m N/A
2 DC Power 1 Cto C Type Shielded 1.0m N/A
3 Audio 2 Mini-Jack Unshielded 0.7m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

\—( 3m SAC
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022-08-19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022-08-13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022-08-13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022-07-27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022-08-15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022-07-27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022-08-15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022-08-04
Preamplifier ETS 3116C-PA 00168841 2022-08-04
Preamplifier, 1000 MHz Sonoma 310N 341282 2022-08-02
Preamplifier, 1000 MHz Sonoma 310N 351741 2022-08-02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1876511 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1896138 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029168 2022-08-02
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 2022-08-04
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 2022-08-04
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY60070693 2023-01-18
Spectrum Analyzer, 44 GHz KEYSIGHT N9040B MY60080268 2023-01-19
Average Power Sensor Agilent/HP U2000 MY54270007 | 2022-08-04
Average Power Sensor Agilent/ HP u2000 MY54260010 2022-08-04
Attenuator PASTERNACK PE7087-10 A001 2022-08-03
Attenuator PASTERNACK PE7087-10 A008 2022-08-03
Attenuator PASTERNACK PE7004-10 2 2022-08-02
Attenuator PASTERNACK PE7087-10 A009 2022-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2022-08-02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022-08-02
EMI Test Receive, 3 GHz R&S ESR3 101832 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 019 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 020 2022-08-02
LISN R&S ENV-216 101837 2022-08-05
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2023-10-06
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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7. TEST RESULTS SUMMARY

FCC Part . o Test
Section Test Description Test Limit Condition Test Result
1(2)2(;‘)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, Band Edge / Conducted Spurious i
15.247(d) Emission 30 dBc PASS
Conducted
15.247 d d d
0)@3) TX conducted output power <30 dBm PASS
15.247(e) PSD < 8 dBm/3kHz PASS
15.207(a) AC Power I__|n_e conducted Section 11 Power Line PASS
emissions conducted
15.205, : : . .
15.209 Radiated Spurious Emission < 54dBuV/m(Av) | Radiated PASS
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8. MEASUREMENT METHOD
6 dB BW : ANSI C63.10-2013, Section 11.8.2 Option 2

OUTPUT POWER : ANSI C63.10-2013, Section 11.9.1.1 RBW = DTS bandwidth

POWER SPECTRAL DENSITY : ANSI C63.10-2013, Section 11.10.2 Method PKPSD (peak PSD)

Qut-of-band Emissions (Conducted) : ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Non-restricted Bands: ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Restricted Bands : ANSI C63.10-2013, Section 11.12 Emissions in
restricted frequency bands

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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9. ANTENNA PORT TEST RESULTS

ON TIME AND DUTY CYCLE

9.1
LIMITS
None; for reporting purposes only.
Duty Cycle
M On time | Period Ui EEE Duty Cycle Correction . s
ode X Minimum VBW
[msec] [msec] . [%6] Factor
[Linear] [dB] [kHz]
2 400 ~ 2 483.5 MHz Bands
500 kbps [37pkt] 1.064 1.877 0.567 56.686 2.47 0.94
2 Mbps [37pkt] 0.198 0.624 0.317 31.731 4.99 5.05

s~ Trig:RF Burst
Anen: 30 4B

PNO: Fast
IFGain:Low

10 d8/div__ Ref 20.00 dBm
Log
; { 0

Span 0 Hz
Sweep 7.600 ms (2001 pts)

Center 2.440000000 GHz
Res BW 8 MHz #VBW 50 MHz

FUNCTION

| MK MOOH TRC] SCL]
1 t 3.743 ms 6.08 dBm
2 A1 t (4) 1.064 ms (A) 0.47dB
Il A1 t (a) 1877 ms (A) 0.48 dB
4
5
6
7
8
9
10
1
usc sTaTus
500 kbps(37 pkt)
e =
o . 500 o 12:03:25 AMJun 28, 2022
#Avg Type: RMS TRACE] 5
BNO: Fast ~»-  Trig: RF Burst TYPE vy
IFGain:Low Atten: 40 4B ol
10 d8/div___ Ref 30.00 dBm
og
& €y
Center 2440000000 GHz Span 0 Hz
#VBW 50 MHz Sweep 3.000 ms (1001 pts)

UNCTION VALUE

Res BW 8 MHz

[rsnooeirelsal e T T FURCTon T FUNCTON W
1 N t 1.245 ms 14.16 dBm

2 A1 t (a) 198.0 us (A) 0.48dB
| : A1 t (a) 624.0us (8) -0.58 dB

$

6

7

8

9

10

1"

2 Mbps(37 pkt)
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DATE: 2022-08-03

9.2.

LIMITS

6 dB BANDWIDTH

FCC §15.247 (a) (2)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

9.2.1. 500 kbps

Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHZz] [kHZz] [kHZz]
0 2402 662.9 500.0
19 2 440 650.0 500.0
39 2 480 645.8 500.0
Worst 645.8 500.0
9.2.2. 2 Mbps
Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHZz] [kHZz] [kHZz]
0 2402 1118.0 500.0
19 2440 1134.0 500.0
39 2 480 1122.0 500.0
Worst 1118.0 500.0
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9.2.3.6 dB BANDWIDTH PLOTS

500 kbps / 6 dB Bandwidth

2 Mbps

/ 6 dB Bandwidth

Keysight Specirum Anahyzer - Dccupied BW
L & © =

Lo | o s

0 Channel

0 Channel

[

Keysight Spectram Anshyze - 13533
124545 A4 30116, 2022 L S C =

HSEIN LIGH AT 124734 2430116, 2022
Center Freq: 2402000000 GHz Radio Std: None
AvglHold: 100100

Center Freq: 2.402000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 100100 s Trig: FreeRun
MFGain ow #Anen: 30 dB Radic Device: BTS MFGain ow #Anen: 30 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
on on
Center 2.402 GHz Span 6 MHz Center 2.402 GHz Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 15.1 dBm Occupied Bandwidth Total Power 14.9 dBm
1.0414 MHz 2.0147 MHz
Transmit Freq Error 25.352 kHz OBW Power 99.00 % Transmit Freq Error 31.444 kHz OBW Power 99.00 %
x dB Bandwidth 662.9 kHz xdB -6.00 dB x dB Bandwidth 1.118 MHz xdB -6.00 dB
starus status)
[N Kayvight Spactrum Anabyzer - 27933 [N
E 13:47:45 22116, 2033

Keysight Spactrum Ansyze - 1935

12:46:31 84 0116, 2022 L =
Radio Std: None |

“Gemer Fraq: 2440000000 GHz Radio Sta: None
‘AvglHld: 100100

Keysight Spectram Anaigzes - 22933
L = ©

" e T
. | Center Freq: 2440000000 GHz
s Trig:FreeRun Avg|Hold: 1001100 s Trig:FreeRun
MEGainLow #Atten: 30 dB Radio Device: BTS MFGain:Low #Atten: 30 dB Radio Device: BTS.
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
Center 2.44 GHz Span 6 MHz Center 2.44 GHz Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 15.0 dBm Occupied Bandwidth Total Power 15.4 dBm
1.0392 MHz 2.0162 MHz
Transmit Freq Error 23.659 kHz OBW Power 99.00 % Transmit Freq Error 31.836 kHz OBW Power 99.00 %
x dB Bandwidth 650.0 kHz xdB -6.00 dB x dB Bandwidth 1.134 MHz xdB -6.00 dB
stans smatus
LS [ Keysight Spectram Anatyzer 23955 LS [
A AL [ 16N AT 12:48:01 24 0116, 3022

Center Freq: 2483000000 GHz

I s Trig: Free Run

124647 A4 3116, 3022

Radio Std: None

Radio Std: Nene

] Center Freq: 2480000000 GHz
s Trig: FresRun ‘AvgHold: 1001100

#Anen: 30 dB Radio Device: BTS.

AvglHold: 1001100
WFGainLow #Anen: 30 dB Radio Device: BTS. FGaindLow

10dgidi___Ref 20.00 dBm 10dgidi___Ref 20.00 dBm
e e
Center 2.48 GHz Span 6 MHz Center 2.48 GHz Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 14.7 dBm Occupied Bandwidth Total Power 15.1 dBm

1.0364 MHz 2.0275 MHz
Transmit Freq Error 25.532 kHz OBW Power 99.00 % Transmit Freq Error 33.254 kHz OBW Power 99.00 %
x dB Bandwidth 645.8 kHz x dB -6.00 dB x dB Bandwidth 1.122 MHz x dB -6.00 dB
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum
analyzer.

RESULTS

9.3.1. 500 kbps

Peak Output P ;
Frequenc Limit Margin
F;/IO(\)’\(;eer Channel qu Y Power imt g
[MHZ] [dBm] [dBm] [dB]
0 2 402 8.990 -21.010
High 19 2 440 9.468 -20.532
30.000
39 2 480 9.175 -20.825
Worst 9.468 -20.532
9.3.2. 2 Mbps
Frequency Peak Output Limit Margin
PA. Channel Power
[MHZ] [dBm] [dBm] [dB]
0 2 402 8.983 -21.017
High 19 2 440 9.462 -20.538
30.000
39 2 480 9.185 -20.815
Worst 9.462 -20.538
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9.3.3. PEAK POWER PLOTS

500 kbps / ANT1

2 Mbps / ANT1

0 Channel

[ B Keysigat Spectnum Analyzer - S1078
AL [ & [100 0o cowe T sewseun] AL AT

PRG Tost -»- Trig: FreeRun
IFGainiaw Atten: 30 dB

Jodiidy  Ref 20.00 dBm
Log

#Avy Type: RMS
AvgiHold: 1001100

B Cer s specare dtyer - 1078
s W 5

I

0 Channel

T SENSEN

[E=S[E=
05:51:31 P Jul 07, 2002

G o
#Avg Type: RMS

Jodeidiv - Ref 20.00 dBm
Log

] e NEEEET
~- Trig: Free Run TYPEM Y
PNO: Fast @ oetlP

1FGainom Attan: 30 B

AvglHold: 100100

Mkr1 2.4

Hz
Bir

" | )

000

Center 2.402000 GHz

Span 10.00 MHz Center 2.402000 GHz

‘Span 10.00 MHz

#Res BW 3.0 MHz VEW 50 MHz Sweep 1.000 ms (1001 pts) #Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts)
= sTaTus e aranus|
B Keysight Spectrum Analyzer - $1078. B Keysight Spectrum Anabyzer - 51074 BR[|
R " Toie T comec | T sowem p—VEE LT T _comec | T sowem T Auchan 5147 P Jul 07, 2022
] #hg Type: RMS #Avg Type: RMS TGE[ S s g
NG Fost - Trig: FreeRun AvglHold: 100/100 PG Fost ~»-  Trig: FreeRun AvglHold: 100100

sc sTaTUS

sc

IFGain:Low Atten: 30 dB IFGain:Low Atten: 30 dB
10deidiv - Ref 20.00 dBm 10deidiv  Ref 20.00 dBm
Log Log
; ¢ ; U
Center 2.440000 GHz ‘Span 10.00 MHz Center 2.440000 GHz ‘Span 10.00 MHz
#Res BW 3.0 MHz VBW 50 MHz sweep 1.000 ms (1001 pts) #Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts)

sTaTuS

39 Channel
BN Keysight Spectum Analyzes - 51078
R R [sie oc | comec | [ s 1 G

ENSEALN

PN Tast -»-  THg: FreeRun

i
] #Avg Type: RMS
AvglHold: 1001100

B Cers Syt s 51078
he RN

i

39 Channel

NS

o[ 05:52:00 P 11 07, 2002
#Avg Type: RMS e NEEEET

Tt -+ T Fresfun AiHo: 100100

s sTarus

s

WFGainiLow Atten: 30 48 WFGainiLow Atten: 30 6B
M Mki
Jodeidiv  Ref 20.00 dBm 1odiidiv - Ref 20.00 dBm
Log Log
’ . ] y ¢
Center 2.480000 GHz ‘Span 10.00 MHz Center 2.480000 GHz ‘Span 10.00 MHz
#Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts) #Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts)

sTarus
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DATE: 2022-08-03

9.4.

LIMITS

None; for reporting purposes only.

AVERAGE POWER

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in
the power meter to allow for direct reading of power.

RESULTS

9.4.1. 500 kbps

I:/?(;A(’g Channel Frequency Ou"?r;luetrla;%?/ver Ou"?r;luetrla;%?/ver
[MHZz] [dBm] [mW]
0 2 402 8.819 7.620
High 19 2 440 9.312 8.535
39 2 480 8.960 7.870
9.4.2. 2 Mbps
I:/clnc\)/\(ljeer Channel Frequency Ouﬁglir?’%sver Ouﬁglir?’%sver
[MHZz] [dBm] [mW]
0 2 402 8.575 7.203
High 19 2 440 9.120 8.167
39 2 480 8.723 7.452
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9.5.

LIMITS

FCC §15.247 (e)

POWER SPECTRAL DENSITY

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
9.5.1. 500 kbps
Power Frequency PSD Limit Margin
Channel
Mode [MHZ] [dBm/3kHZ] | 14Bm/3KHZ] [dB]
0 2 402 2.368 -5.632
High 19 2 440 2.887 800 -5.113
39 2480 2.598 ' -5.402
Worst 2.887 -5.113
9.5.2. 2 Mbps
Power Frequency PSD Limit Margin
Channel
Mode [MHZ] [dBm/3kHZ] | 14Bm/3KHZ] [dB]
0 2 402 -8.915 -16.915
High 19 2 440 -8.446 600 -16.446
39 2480 -8.782 ' -16.782
Worst -8.446 -16.446
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9.5.3. PSD TEST PLOTS

0 Channel

eyt Spectam Amalyter - 2953 = eyt Spectrom Aralyte - 2953
KL [ & (500 0c oome T_sewsen] alGH A0 ] L0000 A 0l 16, 2022 AL [ & (500 ¢ oome T_sewsein] ALIGH AUT0 102530 A 0l 16, 2022
Av - TRACE] s ] Avg Type: Log-Pwr TRa
PNO: Viide -#- 1rig: FreeRun AvglHold: 1001100 ™ =y PN Wide -~ Trig: FreeRun Avg|Hold: 100100 ™
IFGainLow Aten: 30 B oerlf IFGainLow Aten
Mkr1 2.401 773 3 GHz Mkr1 2.401 981 6 GHz
19g8idy_ Ref 20.00 dBm 2.368 dBm) 19g8idy_ Ref 20.00 dBm -8.915 dBm|
u u
om0 oo
| ¢
| | i
Center 2.4020000 GHz Span 994.4 kHz Center 2.4020000 GHz Span 1.677 MHz
sRes BIW 3.0 kHz HVBW 9.1 kHz Sweep 2267 ms (1001 pts)| fsRes BIW 3.0 kHz HVBW 9.1 kHz Sweep 3.867 ms (1001 pts)|
rec. satus icc. satus
Veyaght Spectnm Fmayaer 22953 = Vopaght Spectrom Aryeer 22933
RL ] w [wg o owec T sowedn VT I R | % [wg i oowec T sebeln ALIGHAUTO
Avg Type: Log-Pwr Avg Type: Log-Pwr
PNOWide -»- Trig: FreeRun AvglHold: 1001100 [p e FNGWide -»- Trig: FreeRun AvglHold: 1001100
IFGain:Low Atten: 30 dB oerl? IFGain-Low Anten: 30 dB
Mkr1 2.439 773 800 GHz Mkr1 2.439 983 0 GHz
1ggBidy_ Ref 20.00 4Bm 2.887 dBm| 1ggeidy_ Ref 20.00 4Bm -8.446 dBm|
0w T 0o
‘ ¥
|
I
Center 2.4400000 GHz Span 975.0 kHz Center 2.4400000 GHz Span 1.701 MHz
[#Res BIW 3.0 kHz #VBW 9.1 kHz Sweep 2.267 ms (1001 pts)| [#Res BIW 3.0 kHz #VBW 9.1 kHz Sweep 3.933ms (1001 pts)
= sanus = sans
Kaysgnt Spectm Ayt 2953 = Vapugnt Specum s - 2933
AL | ® o090 0c | oome T_sewseani] alGH A0 ] 7] AL | ®  [s00 ic | oome T_sewsen] ALIGH AUT0
‘Avg Type: Log-Pwr ] g Type: Log-Pwr
PN Wide -+~ Trig: FreeRun AvglHold: 1001100 PNO: Wiide -+~ 1 FreeRun AvglHold: 100100
IFainiLow Atten IFainiLow Atten o
Mkr1 2.479 774 3 GHz Mkr1 2.479 983 2 GHz
19d8idy Ref 20.00 dBm 2.598 dBm| 19d8idy Ref 20.00 dBm -8.782 dBm|
e e
om0 oo
1
Center 2.4800000 GHz Span 968.7 kHz Center 2.4800000 GHz Span 1.683 MHz
#Res BIN 3.0 kHz HVBW 9.1 kHz Sweep 2.267 ms (1001 pts)| f#Res BN 3.0 kHz HVBW 9.1 kHz Sweep 3.867 ms (1001 pts)|
isc. satus isc. satus
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS

Page 23 of 51

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790406775-E2V2
FCC ID: ASLSMT630

DATE: 2022-08-03

9.6.1. 500 kbps

Keyssght Specirum Anlyze - 22933
AL R 5000

Keyssght Specirum Analyze - 22833
AL & E

o |la
01:52:48 A Ju 16, 20,

" Avg Type: LogPwr

Trig: Free Run

| o " Avg Type: Log-Fwr
PNO-Wido ~s- Trig: FreeRun AvgiHold: 100100 PO Fast (5
IFGain:Low Atten: 30 48 IFGain:Low Atten: 30 4B
™
10 g5y Ref 20.00 dBm 10 geidi_Ref 20.00 dBm
O b}
Center 2.400000 GHz Span 10.00 MHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.067 ms (2001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 82.67 ms (40001 pts)
|Bevcosrrdsal % 1 v T FiNcriow T Funciowworsl ___Fhcronwive B | Prelvosdirasal 5 T % T FUNcrion T Foucrowworel____Fhcronvave
1 N f 2401785 GHz 8449 dBm 1 N 1 2.402 8 GHz 6.41dBm
-J N f 2400000GHz  49.296dBm -3 N f 239706 GHz 39.31dBm
4 4
5 5
8 L]
7 7
8 ]
g 9
10 10
1 "
sc sTarus wsc sTarus
—
Feysight Spectrum Analyzes - 2333 =N =8~ Keysght Spectrum Anshyzes - 2293
RL W [sie oc | coreec | SENSEINT ALTGH AITO 03:19:06 21 0116, 2022 R % |s0m OC | CORFE SENSELINT ALIGN AT 01153:48 AN 16, 2022
Avg Type: Log-Pwr T B Avg Type: Log-Pwr B
NG Wide ——  Trig: FreeRun AvglHold: 1001100 T PHO: Fast s~ Trig: Free Run g
1 Gain:Low Atten: 30 05 perlP IFGalnLow Auen: 30 d8 3
Mkr1 2.439 775 0 GHz Mkr2 19
10 agraiv Ref 20.00 dBm 9.107 dBm 10 ¢B/dly_ Ref 20.00 dBm -
Log Log 5
&
]
10
100 - 2
- " o
0
i
; Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 82,67 ms (40001 pts]
" | Prelvosdirasal 5 T % T FUNcrion T Fucrowworel___Fcronvave
1 N 1 2.440 2 GHz 896 dBm
2 N f 19.020 3 GHz 4027 dBm
60.0 3
4
5
. L]
0 T
]
9
[Center 2.440000 GHz Span 5.000 MHz, 1?
#Res BW 100 kHz #VBW 300 kHz Sweep 2533 ms (2001 pts)| 7
s s wsc sTarus

OUT-OF-BAND 19 CHANNEL

IN-BAND REFERENCE LEVEL

Keyssght Specirum Anlyze - 22933
AL R 5000

Keysmght Specirum Anshyae - 22933
RL W sie0c ALLGH AT
Avg Type: Log-Pwr

| B Avg Type: Log-Pwr
PNO- Wido -+~ Trig: Free Run AvgiHeld: 1001100 BWO: Fast =+ Trig: FreeRun
IFGain:Low Atten: 30 48 IFGain:Low Atten: 30 4B
‘u[_g‘ 2idiv__ Ref 20,00 dBm 10 dBidiv Ref 20.00 dBm
G
Center 2.483500 GHz Span 10.00 MHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.067 ms (2001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 82.67 ms (40001 pts)
|BeveosrRdsal % 1 v T FiNcriow T Funcriowworsl ___Fhcronwive B | Prelvosdirdsal 5 T T FUNcrion T Fucrowworel___Fcronvave
1 N f 2479 785 GHz 8732dBm 1 N 1 2 480 2 GHz 7.13dBm
-J N f 2483655GHz  -50.824dBm -3 N f 228826 GHz 3932 dBm
4 4
5 5
8 L]
7 7
8 ]
g 9
10 10
1 "
sc sTarus wsc sTarus

39 CHANNEL BANDEDGE
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9.6.2. 2 Mbps

Keyssght Specirum Anlyze - 22933
AL R 5000

Keysght Specirum Anshyae - 22933
RL W sie0c ALLGH AT
Avg Type: Log-Pwr

Trig: Free Run

a " Avg Type: Log-Pur
PNO- Wido -+~ Trig: Free Run AvgiHeld: 1001100 BHO: Fast o
\FGain:Low Anen: 30 0B IFainLow Atten: 30 08
Mkr2 19.691 4
10 g2/ Ref 20.00 dBm 10 54 Ref 20.00 dBm -39.68 dBm
og ™ °g
Center 2.400000 GHz Span 10.00 MHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.067 ms (2001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 82.67 ms (40001 pts)
|Beveosrrdsal % 1 v T FiNcriow T Fnciowworsl ___Fhcronwive B | Prelvosdirasal 5 T v T FUNcrion T Fucrowworel___Fcronvave
1 N f 2.402 045 GHz 8248 dBm 1 N 1 2.402 2 GHz 5.27 dBm
-J N f 2399995GHz  -30.719.dBm -3 N f 19.691 4 GHz -39.68 dBm
4 4
5 5
8 L]
7 7
8 ]
g 9
10 10
1 "
sc sTarus wsc sTarus
—
eyeightSpectnum Anshaer - 2393 TS e Veysoght Speciram Ansiyee - 22991 )
RL W [sne o | coreec SENSEINT T amnam 03:19:48 2 0116, 2022 AL w_ [sin oc | cows SENSEINT ALIGH AT 01:56:
] Avg Type: Log-Pwr T B Avg Type: Log-Pwr
NG Wide ——  Trig: FreeRun AvglHold: 10011 T PO Fast (g0 Trig: FreeRun
IFGainLow Atten: 30 dB oerlP IFGaln:Low Atten: 30 d8
Mkr1 2.440 032 5 GHz 4 GHz
19 geray Ref 20.00 dBm 8.803 dBm 1054 Ref 20.00 dBm 15 dBm
og
A1
@ v
i
10 ':
M
0
i
; Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 82,67 ms (40001 pts]
" | Prelvosdirasal 5 T v T FUNcrion T Fucrowworel___Fcronvaue
1 N 1 2.440 2 GHz 5.38 dBm
2 N f 24037 4GHz 3915 dBm
60.0 3
4
5
. L]
0 T
]
9
[Center 2.440000 GHz Span 5.000 MHz, 1?
#Res BW 100 kHz #VBW 300 kHz Sweep 2533 ms (2001 pts)| 7
s s wsc sTarus

OUT-OF-BAND 19 CHANNEL

IN-BAND REFERENCE LEVEL

Keyssght Specirum Anlyze - 22933
AL R 5000

Avg Type: Log-Pwr
AvglHold: 1001100

‘ v Trig: FreeRun

PNO: Wido
IFGain:Low Atten: 30 4B

Keyssght Specirum Analyze - 22833
AL & E

" Avg Type: LogPwr

Trig: Free Run
Aten: 30 d8

PHO: Fast o
IFGain:Low

10 deidy_ Ref 20,00 dBm
Log 7y

Center 2.483500 GHz Span 10.00 MHz
Sweep 5.067 ms (2001 pts),

10 dB/dly_ Ref 20.00 dBm
Log

Start 30 MHz Stop 25.00 GHz
Sweep 82.67 ms (40001 pts)

#Res BW 100 kHz #VBW 300 kHz
|Fefreoimsal % T v T fncion Lrucronworsl ___Fiscronwe |3
1N T 2.480 050 GHz 8369 dBm

Wz N f 2.483 600 GHz 60,359 dBm

LT

sTanus

[#Res BW 100 kHz #VBW 300 kHz

| Prvosdmtsal % T v T_Fukcron JRncrowworl ___Fscronveoe |
1 N 1 2 480 2 GHz 514 dBm

2l N 1 240249 GHz -38.74 dBm

CLIE T

sTATUS

OUT-OF-BAND 39 CHANNEL

39 CHANNEL BANDEDGE
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restricted band-edge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10 log (1/x). For this sample: For 500 kbps, DCF = 10log(1/0.5669)=2.465 dB
(Spectrum Analyzer round it up to 2.47 dB) and for 2 Mbps, DCF = 10log(1/0.3173)=4.985 dB
(Spectrum Analyzer round it up to 4.99 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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DATE: 2022-08-03

10.2.

10.2.1. 500 kbps

BANDEDGE (0 CHANNEL)

TRANSMITTER ABOVE 1 GHz

HORIZONTAL RESULT

12:UL SUWON Lab Chamber 2 20822 Jul 5 19:41:87
Restricted Bandedge
15 Project Number:4758406759
Client:Samsung
Config:EUT / AC Adupter / Earphone
- Mode :BLE_BE_H_24B2_00_5BBk
16 Tested by: 26887 / AC 128 U, 68 Hz
i
/|
95 |
t 85
G
- /
5 5 |
£ 7 { l
g
S 5
=) 6
@
¥ 2
55 Averogeilimit (dBubll/m) : a e
4 \
45 3 4
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Ronge (6z) REU/ VB Ref/Atin  Det/fivg Hode Suecp Pls  Faps/Made Fasition Range (Griz) RBU/VEl Ref/Alin  Det/fivg Mode Sweep Pts #oups/fode  Fosition
1:2.31-2.415 INCEB)/3M  112/5  PERK/LogPur-Uides nsec(iuto) 8331 HAIH 118 degs 186 cn H| 2:2.312.415 IHC6B)/ M 112/5  AUER/Fur fvg(RHS)  Fomsec(Autc) 8981  18DTAUS 118 degs 186 cn H
Vieter Corected
Frequency Margin PK Margin Azimuth Height
Marker e Rein Det 3117_00168724 1008_ATTIdB] 0C Cor (48) ) Average Limit (dBuvim) pies Peak Limit (dBuvim) et e tean Polariy
1 7239 40.49 Pk 319 197 0 52.69 74 2131 118 186 H
2 *2.34919 43.94 Pk 318 196 0 56.14 - - 74 -17.86 118 186 H
3 *2.39 30.54 RMS 319 197 247 25.21 54 879 - - 118 186 H
4 23837 31.44 RMS 319 -196 247 46.21 54 779 118 186 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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FCC ID: ASLSMT630

DATE: 2022-08-03

VERTICAL RESULT

12:UL SUWON Lab Chamber 2 2822 Jul 5 19:508:36
Restricted Bondedge
15 Project Number:4758406759
Client:Samsung
Config:EUT / AC Adepter / Earphene
i Mode:BLE_BE_U_24R2_AB_50Bk
Iz Tested by: 26887 / AC 128 U, 6@ Hz
|
95 !
|
|
- I
5 85 |
o |
C | \
v I
> 75 { }
2 |
5 !
3 ‘
o (!
55 Avercge:Limit (dBubl/m) g - | “
I ‘M"M !
i4 3
e e e 2
35
2. 31 19.5MH=z/ 2.415
Frequency (GHz)
Ronge (6Hz) RBU/VBUW Ref/fittn  Det/fivg Hode Sueep Pts  #Sups/Made  Position Range (6Hz) RBU/UBU Ref/Attn  Det/Avg Mode Sweep Pts  #Sups/Mode  Position
1:2.31-2.415 1H(-6B)/3 215 PEAK/LogPur-Uiden  Fmsec(Auto) 82B1  HAK 6 degs 346 cn U
Trace Markers
atkes Fresency i ot p— Loa8_ATice) oc corr(68) E‘Eéﬁv‘,‘n}‘: Average ik 4Buvim) ot Peak Lni (@sovim) Peuagn | aman [ v | oy
1 *2.39 Pk -19.7 0 52.38 74 -21.62 86 34 Vv
2 *2.38861 Pk -19.6 0 55.99 - - 74 -18.01 86 34 \
3 *2.39 i RMS -19.7 247 45.68 54 -8.32 - - 86 34 \
4 *2.38508 .34 RMS .6 2.47 46.11 54 -7.89 86 34 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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FCC ID: ASLSMT630

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

~UL SUUWON Laob Chamber 2 2822 Jul 5 20:02:25

Restricted Bondedge

s Project Number 4758486759
Client:Samsung

Config:EUT / AC Adopter / Earphone

Mode :BLE_BE_H_2488_AD 580k

Tested by:260887 / AC 128 U, 68 Hz

(dBul/m) Horizontal

cge Limit (dBul/m) 2

4
35
2.46 18 . 3MHz/ 2.563
Frequency (GHz)
Range (62) REU/UB Ref/Atin  Det/Avg flode Suecp Pls  #ups/ade Position Range (Giiz) REW/VEU Ref/Attn  Det/fAvg Hods Sueep Pts  foups/fode  Positia
1:2.46-2.563 INCEB)/3M  112/5  PERK/LogPur-Uides sec(uto) B3B1 MM 115 degs 175 cn H| 2:2.452.563 IHC6B)/M 1125 AUER/Fur Avg(RHS)  BnsectAutc) BB 1BQTA 115 degs 175 cu H
Vieter Corected
v | e [T o — R b | | seeimonim | 00 et | e [ aaman o T
1 *2.48351 39.99 Pk 2 5 0 52.39 74 2161 7
2 254423 4347 Pk 32.1 - 0 56.07 - - 74 -17.03 7
3 *2.48351 31 RMS 2 -19.1 2.47 45.87 54 -8.13 - - 7
4 2.52947 31.38 RMS 32.1 -19.: 2.47 46.55 54 -7.45 7

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

~UL SUWON Lob Chamber 2 2822 Jul 5 20:16:11
Restricted Bandedge

- Project Number :47984P6759
H Client: Somsung

Config:EUT / AC Adapter / Earphone
i Mode : BLE_BE_U_24808_AB_5808k

185 i Tested by:26887 / AC 1208 U, 68 Hz

g5

85

75

65 {

CdBul/m) Uertical

SO

45
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Ronge (6H2) REU/VE Ref/Atin  Det/Avg flode Sueep Pls  #ups/ade FPosition Ronge (Gt REW/VEU Ref/Attn  Det/fAvg Mods Sweep Pts foups/fode FPositio
112,46+ THC-6eE 5 K/LogPur- set(Auto) 5301 HAX 3 dege 291 cn |
Vieter Torecied
Frequency Margin PK Margin Azimuth Height
Marker e Readng Det a117_o0168724 1008_ATTIdB] oC Cor (d8) fexing Average Limit (dBuvim) fs Peak Limit (dBuvim) s ot teon Polariy
1 *2.48351 1 Pk 32 196 0 52.51 - - 74 2149 80 201 v
2 253043 .4, Pk 32.1 -19.4 0 56.12 - - 74 -17.88 80 291 4
3 *2.48351 N RMS 32 -19.6 2.47 45.65 54 -8.35 - - 80 291 i
4 251879 3154 RMS 32.1 “105 247 46.61 54 739 - - 80 201 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1 gUL _SUMON Lab Chamber 2 2622 Jul 5 23:35:34
Rodioted Emissions 3-Meters
Project Number:4798486759
e Client :Somsung
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_24B2_AB_500k
4a] Tested by:26887 / AC 120 U, 60 Hz
88
T
T 70
g
C
o 69
- Avg Limit (dBul/m)
<
3 50
a
N
- . = M
i " L
" A -
38
28
1 — Tip ]
Frequency (GHz)
Rorge (@) REUB0 Ref/ittn Dt g fode Pl Fpe/liode Focition {nmge 3 [ Ref/Attn  Del/Avg fiode Sucop Pt Foupe/fode  Focition
[hEd WCSE/ 11210 A cgPor-Uideo ST R e Y WS 0 8118 PEKLoPur-Uideo  Sobrote(iuto) 16k WA 8-350doge 250 on H
| gUL_SUHON Lob Chamber 2 2022 Jul 5  23:35:34
e L ——— —— —_— S At )
Rodiated Emissions 3-Meters
Project Number:4798486759
188 Client:Sonsung
Config:EUT / AC Adapter / Earphone
m Mode:BLE_HARM_24B2_A@_508k
Tested by:26887 / AC 128 U, 6@ Hz
80
g 7@
v
5
= 68
2 Avg Limit (dBuU/m)
3
5 508
S
40 | g
> o
&
8
-a
1 18 18
Frequency (GHz)
Rorge 0 RGO Fel/itin Det/g ok S T oyl Feiien forge G ORI Re/in D Tk S P oo Fosrion

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Frequenc Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height

(gHZ) Yy R(SSSI\?)Q Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) nge)/r:g) ( ngqu) p dg) @Buvim) (dg) (Degs) (crﬂ) Polarity
* 4.80554 36.75 PK2 34.1 -27.7 0 43.15 - - 74 -30.85 360 100 H
*4.80328 37.35 PK2 34.1 -27.7 0 43.75 - - 74 -30.25 360 100 \
7.20644 34.77 PK2 36.2 -25 0 45.97 - - 74 -28.03 360 100 H
7.20519 35.24 PK2 36.2 -25 0 46.44 - - 74 -27.56 360 100 \
9.60712 32.73 PK2 37 -21.3 0 48.43 - - 74 -25.57 360 100 H

9.607 32.43 PK2 37 -21.3 0 48.13 - - 74 -25.87 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

19 CHANNEL RESULTS

| 1 gUL_SUMON Lab Chamber 2 2622 Jul 6 88:83:16
Rodioted Emissions 3-Meters
Project Number:4798486759
e Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_2448_A0_500k
98 Tested by:26887 / AC 120 U, 68 H=z
80
E
4 70
§
N
£
S &8
. Avg imit (dBul/m)
£
> s i
3 .
a
= MW
48 EA "
) 1 )
A, -
39
20
1 18 18
Frequency (GHz)
R G0 GO Fel/itin Daag o Sep  Fo Fopiol Totion Toge G UL Fe/in Do e Swp P Tomelfos Foition
e S/ 1110 PN P tideo  Buoct o) (a1 N (-36hdogs 100 cn | 310 Wm0 B0 P tideo  SHbroetuto) 164 Wo  5-3Bdege 100 oo
| gUL_SUHON Leb Chamber 2 2022 Jul 6 ©B:03:16
Rodicted Emissions 3-Meters
e Project Number:4798486759
Client:Somsung
Config:EUT / AC Adopter / Earphone
o Mode:BLE_HARM_2448_AB_508k
9 Tested by:26887 / AC 128 U, 60 Hz
80
3 e
>
¢
§
> 6o
2 Avg Limit (dBuU/m)
=
3
2
N
49 4 &
2 o
s
38
28
. - - - - |-
Frequency (GHz)
R G0 FOUWU Rer/iti DA Tole Sep e Bpiod Toeition g @i WU Rel /A DU Tk e P ool Tt

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Frequenc Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) y ng_zsl\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) 5;33\;:'?) ( nguV/m) (dg) @Buvim) (dg) (Degs) (Cnﬂ) Polarity

* 4.88165 36.87 PK2 34.1 -27.6 0 43.37 - - 74 -30.63 360 100 H
*4.8809 37.2 PK2 34.1 -27.6 0 43.7 - - 74 -30.3 360 100 \
*7.32109 35.22 PK2 36.1 -24.5 0 46.82 - - 74 -27.18 360 100 H
*7.32004 35.25 PK2 36.1 -24.6 0 46.75 - - 74 -27.25 360 100 \
9.76102 33.1 PK2 37.2 -21 0 49.3 - - 74 -24.7 360 100 H
9.75891 32.48 PK2 37.2 -20.9 0 48.78 - - 74 -25.22 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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39 CHANNEL RESULTS

| 1 gUL_SUMON Lob Chamber 2 2022 Jul 6 BB:27:28
Rodiated Emissions 3-Meters
108 Project Nunber:4798486759
. Client:Somsung
Config:EUT / AC Adapter / Earphone
_ Mode: BLE_HARM_2488_A8_500k
Tested by:26887 / AC 128 U, 68 Hz
80
el
t 7@
5
N
2 69
- Avg Limit (dBuU/m)
<
3 59
3
a
s _““,ug,uuvd*u‘”“*““““““
49 i e
s !
ol
30
20
1 2] s
Frequency (GHz)
Rarge (6H0) FBITU Ref/Atin  Dst/ivg Hode Ple Fope/lode Position Pu—g; Gt RBU/UED Ref/Atin  Det/Avg fiode E Pta  #5ups/tide Position
105 WCSE®/ 11210 FEKA gPorUides ST TR T e WS/ B0 PP ides 5 o ek W D3 100 e
| 1 gUL _SUUON Lab Chamber 2 2022 Jul 6 ©B8:27:28
Rodiated Emissions 3-Meters
oo Project Number:4798486759
1 Client : Somsun
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_2488_AB_500k
98 Tested by:26087 / AC 120 U, 60 Hz
80
5 7
>
4
5
3 a
- Avg Limit (dBul/m)
e 9
2 5@
a
N
40 4 I=
i !
Z
&
38
20
1 8 8
Frequency (GHz)
R G MO Fef/itin Daag o Sep  Fo Bopiol Tt Torge @ PO Fef /i Do e S P ool Forion

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?gffzn)cy FZSSW? Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (3;33\/,’.3) G{BS?U';);:'T:; M(Zrél)m F(’de;:\l;m;t M(ng)m /?Sem;;r F:i'rg;" Polarity
*4.96093 36.09 PK2 34.1 -27 0 43.19 - - 74 -30.81 360 100 H
*4.95971 35.72 PK2 34.1 -27 0 42.82 - - 74 -31.18 360 100 \
*7.43969 34.55 PK2 36 -23.7 0 46.85 - - 74 -27.15 360 100 H
* 7.44045 34.4 PK2 36 -23.7 0 46.7 - - 74 -27.3 360 100 \
9.91874 32.22 PK2 37.4 -21.1 0 48.52 - - 74 -25.48 360 100 H
9.91953 32.37 PK2 37.4 -21.1 0 48.67 - - 74 -25.33 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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DATE: 2022-08-03

10.2.2. 2 Mbps

BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

1ZK\JL SUWON Lab Chamber 2 2022 Jul 6 BB 48:33
Restricted Bandedge
= Project Number:4738486759
I Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode :BLE_BE H_2482_0B_2M
105 Tested by: 26887 / AC 128 U, 68 Hz /W\
o5 I
_ |
g fo
t 85
[
N
£ 75 1
% I
3 69
@
N 2 |
55 AverogeilLimit (dBub/m) o ] ) )
45 e
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Ronge (H2) RE/UBU Ref/Atin  Det/Avg flode Suecp Pis foups/adk  Fosition Ronge (62 B/ Ref/Atin  Det/fvg Mode Sueep Pts fups/fodk  Position
1:2.31-2.415 1M(-68)/3M 12/5 PEAK/LogPur-Video  3Smsec(Auto) 8081  MAXH 119 degs 184 cm H| 2:2.31-2.415 1MC-6dB)/3M 125 AUER/Pur Avg(RNS)  35meec(Auto) BOB1 18BTAVG 119 degs 184 cn H

Trace Markers

e Corected
Werker Freguercy 755535 oet s117_o016872¢ 1008_ATT(GE) oc corr (@) g‘géiv?/n}‘ Average Lt @Buvim) Margn Peak it (dBuvim) PKian | A M| oy
1 *2.39 39.76 Pk 319 -19.7 0 51.96 74 -22.04 119 184 H
2 *2.35841 44.17 Pk 318 -19.6 0 56.37 - - 74 -17.63 119 184 H
3 *2.39 30.78 RMS 31.9 -19.7 4.99 47.97 54 -6.03 - - 119 184 H
4 *2.38501 315 RMS 319 -19.6 4.99 48.79 54 -5.21 - - 119 184 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

~UL SUUWON Lab Chamber 2 2022 Jul 6 08:57:08

Restricted Bandedge

s Project Number:47584B6759
Client:Samsung

Config:EUT / AC Adapter / Earphone
Mode :BLE_BE_U_24B2_AD_2M

185 Tested by:26687 / AC 128 U, 68 Hz ‘
|
95 ’
i
— iy
o -
7 [
1S
I | |
> 75 ‘
- |
£ |
i = I
2 6
2 -
col. AverageiLinit (dBuU/m) g J 4 ‘ _—
: : a kl
45
35
2.3 T8 SMHz/ 2.415
Frequency (GHz)
Ronge (GHz) REW/VBW Ref/fitin  Det/Avg Node Sueep Pts  #Sups/Made Position Range (6Hz) REW/VBU Ref/fttn  Det/fivg Mode Sueep Pts foups/Mode Fosition
2.31-2.415 -6dB)/3H 2/5 PEAK/LogPur—Vider Fmsec(Auto) 508 TRXH 94 degs 387 cn U
Trace Markers
wie | o | gy | o PRp— 1002 i) oo | T | mesetmmwm | Mt [— pevaon | s || gy
1 *2.39 .34 Pk 5 -19.7 0 51.54 - - 74 -22.46 307 Vv
2 *2.37956 .63 Pk 5 -19.6 0 55.93 - - 74 -18.07 07 \
3 *2.39 .16 RMS 5 -19.7 4.99 47.35 54 -6.65 - - 07 \
4 *2.35997 .59 RMS .6 4.99 48.78 54 -5.22 - - 307 i
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

~UL SUWAN Lab Chaomber 2 2022 Jul 6 81:84:16
Restricted Baondedge

Project Number 4798406759
Client:Samsung

Config:EUT / AC Adapter / Earphone
Mode:BLE_BE_H_2488_AO_2M

185 Tested by: 26887 / AC 128 U, 60 Hz

5
B I
|
C 8 5 i
G
N ] ‘
5 |
5
2 7
3 |
> 5
3 6
@
o
o |\ Average Linit dB2U/m)
55 P i b / \ i -
/ )
)
45
35
2.46 18 . 3MHz/ 2.563
Frequency (GHz)
Ronge (6fiz) 7060 Ref/Attn  Det/Avg Hode Sueep Pls  Foups/ade Fosition Ronge (6Hz) B/ Ref/Atin  Det/Avg Fode Sueep Pts foupo/fiode Fosition
1:2.46-2.53 HC-6B)/3M  112/5  PEAK/LogPur-Uiden  nsec(uto) BOBI  HAXH 116 dege 211 cn | 2:2.46-2.563 NGB8/ 112/5  AER/Pur Avg(RHS)  Ibecec(Auto) 8081 180TAUS 116 degs 211 cu H
Vieter Cormecied
Marker Fregueney Reaiing Det 3117_00168724 10d8_ATTIdB] DC Corr (d8) Jeadng Average Limit (4Buvim) e Peak Limit (dBuvim) PX farain iy Helont Polariy
T *2.48351 41.05 Pk 2 5 [ 53.45 - - 74 20.55
2 250275 435 Pk 32.1 5 0 56.1 - - 74 17.9
3 *2.48351 30.36 RMS 2 19, 2.99 47.75 54 6.25 - -
4 255864 3141 RMS 32.2 19, 2.99 491 54 2.9

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

VERTICAL RESULT

| oi5bl SUMON Leb Chamber 2 2022 Jul 6 B81:12:37
Restricted Bandedge
s Project Number:47984B6759
Client:Samsung
Config:EUT / AC Adapter / Earphone
- Mode :BLE_BE_U_2488_AD_2M
18 Tested by:26887 / AC 128 U, 68 Hz
95
5 85
n
(9
a
> 7E
‘e
3
g 6° it
K |
e ‘ \‘,‘ Average Limit CdBulU/m) ) c o
(e iatpaicil ‘ 3 ; VR : VA 1 ‘
(@) " 4 ; “ @, A
45
35
2.46 18.3MHz/ 2.563
Frequency (GHz)
Ronge (GHz) BB Ref/Attn  Det/Avg Hode Sueep Pts #5ups/Mode FPosition Range (6Hz) RBU/UBU Ref/Attn  Det/Avg Mode Sueep Pts #5ups/Mode Fosition
2.46-2.563 -6B)/3M 2/5 PEAK/LogPur—Uiden  39msec(Auto) 808" TRKH 74 degs 325 en U
Trace Markers
wie | o | gy | o PRp— 1002 i) oo | T | mesetmmwm | Mgt [— pevagn | s ||y
1 * 2.48351 .66 Pk 2 -19. 0 52.06 - - 74 -21.94 7 325 \
2 2.5408 .88 Pk 32.1 -19. 0 56.58 - - 74 -17.42 7 325 \
3 *2.48351 .52 RMS 2 -19.1 4.99 47.91 54 -6.09 - - 7 325 4
4 2.54706 .45 RMS 32.1 -19.! 4.99 49.04 54 -4.96 7 325 Vv
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406775-E2V2

FCC ID: ASLSMT630

DATE: 2022-08-03

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1 UL _SUMON Lab Chamber 2 2022 Jul 6 B9:18:56
Redioted Emissions 3-Meters
Project Number:4798486759
188 Client : Somsun:
Config:EUT / AC Adepter / Earphone
Mode:BLE_HARM_2482_AB_2M
EL] Tested by: 19568 / AC 120 U, 60 Hz
80
Kl
T 70
5
R
<
£ 69
- Avg Limit (dBul/m)
=
< .
3
3
a
N
48 =) T i
i o
38
20
1 18 18
Frequency (GHz)
Forge 0 RGO Rel it Dst/g ok Smp P Fopeiod Faait forge @0 OB Ref /v s e e i ool Fasition
it WS/ 1210 FKAGFides A N 0 Sdgs 100 e | 318 WCEBI /30 B7/B  FEK/LogPw-lides  Auke N 03 150 e
| 1 gUL_SUMON Lab Chamber 2 2622 Jul 6 B9:18:56
) Rodioted Emissions 3-Meters
o Project Number:4798486759
188 Client : Somsun:
Config:EUT / AC Adepter / Earphone
Mode:BLE_HARM_24B2_AB_2M
98 Tested by: 19568 / AC 120 U, 60 H=
808
g 70
>
¢
8
> 609
T Avg Limit (dBul/m)
>
a 8
S
48 4 8
2 &
o
38
o9
1 18 18
Frequency (GHz)
Rarge G0 RGBT Ref/Atin  Oot/ing fode Sep Pis Foplode Fosition forge G ROUBI  Rel/itin Osi/bwg P Swep  Pis Foups/iidk Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected " "
F'fg"‘i’;w R(sgsu\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (nge‘/"‘g) (Zﬁ?)ﬂ; N:?jrg)m ?;g:\b/‘:;l Nli’.%‘" /?Sre"g';l;' F::',ﬂ')“ Polarity
* 4.80576 37.17 PK2 34.1 -27.7 0 43.57 - - 74 -30.43 0 100 H
*4.8058 36.54 PK2 34.1 -27.7 0 42.94 - - 74 -31.06 0 100 \
7.20205 35.05 PK2 36.2 -25 0 46.25 - - 74 -27.75 0 100 H
7.19702 36.04 PK2 36.2 -25 0 47.24 - - 74 -26.76 0 100 \
9.60292 33.23 PK2 37 -21.3 0 48.93 - - 74 -25.07 0 100 H
9.61325 32.55 PK2 37 -21.2 0 48.35 - - 74 -25.65 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790406775-E2V2
FCC ID: ASLSMT630

DATE: 2022-08-03

19 CHANNEL RESULTS

| 1 gUL _SUMON Lob Chamber 2 2622 Jul 6 1B8:15:26
Rodicted Emissions 3-Meters
oo Project Number:4798486759
1 Client :Somsung
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_2448_AB_2M
98 Tested by:19568 / AC 120 U, 60 Hz
80
o
T 70
5
R
< ~
£ 60
- Avg Limit (dBul/m)
<
é ) - M
40 i 3
Lol e Ve
-
38
20
1 18 18
Frequency (GHz)
Rorge (6Ho) REUUB0 Ref/itin Dst/Aug fode Soeep Pl Worps/flode Fosition {xmge Eal BB Ref/Atin  Det/Avg fode Sueep Pta Foups/Fode  Fosition
e HCsE /11510 AP ides  Goeude) (ool NH D dogs 100 o | 318 NCE b B0 P e tides  SHinceChute) 16 AR B-EBdegs 150 on
| 1 gUL_SUMON Lab Chamber 2 2622 Jul 6 1B8:15:26
Rodioted Emissions 3-Meters
Project Number:4798486759
e Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_2448_A0_2M
96 Tested by: 19568 / AC 120 U, 60 Hz
88
S 70
>
¢
8
> 60
T Avg Limit (dBul/m)
B
2 5e
S
40 4 8
2 o
&
38
28
1 18 18
Frequency (GHz)
Farge G0 RO Ref/itin Dat/Avg fode Smsp P Fope/fod Fosiiion Forge G RUABE  Ref/Atin Det/Ang ok e P Fonliess Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter

Corrected

Frequency : Avg Limit Margin Peak Limit Margin Azimuth Height
@) R(sgsl\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (st\d/‘/r:v?) (dBuvim) @) @BuvIm) @) (0egs) o Polarity

*4.88538 37.18 PK2 34.1 -27.6 0 43.68 74 -30.32 0 100 H
*4.87965 37.29 PK2 34.1 -27.7 0 43.69 74 -30.31 0 100 \
*7.31865 354 PK2 36.1 -24.6 0 46.9 74 -27.1 0 100 H
*7.32243 35.38 PK2 36.1 -24.5 0 46.98 74 -27.02 0 100 \
9.75955 32.73 PK2 37.2 -20.9 0 49.03 74 -24.97 0 100 H
9.75356 32.34 PK2 37.2 -20.9 0 48.64 74 -25.36 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

39 CHANNEL RESULTS

| 1 gUL _SUMON Lob Chamber 2 2622 Jul 6 18:42:89
Rodicted Emissions 3-Meters
190 Project Number:4798486759
Client:Sonsung
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_2488_AB_2M
98 Tested by:19568 / AC 120 U, 60 Hz
80
o
T 70
5
R
< ~
£ 60
- Avg Limit (dBul/m)
<
3 50 = -
a f
£ ”MW
40 3 ;
) PR LTt
38
20
1 18 18
Frequency (GHz)
Rorge (6Ho) REUUB0 Ref/itin Dst/Aug fode Soeep Pl Worps/flode Fosition {xmge Eal BB Ref/Atin  Det/Avg fode Sueep Pta Foups/Fode  Fosition
e HCsE /11510 AP ides  Goeude) (ool NH D dogs 100 o | 318 NCE b B0 P e tides  SHinceChute) 16 AR B-EBdegs 150 on
| 1 gUL_SUMON Lab Chamber 2 2622 Jul 6 18:42:83
Rodioted Emissions 3-Meters
Project Number:4798486759
e Client:Somsung
Config:EUT / AC Adapter / Earphone
Mode:BLE_HARM_2488_AB_2M
96 Tested by: 19568 / AC 120 U, 60 Hz
88
S 70
>
¢
8
> 60
T Avg Limit (dBul/m)
B
2 5e
S
40 4 g
E )
=)
38
28
1 18 18
Frequency (GHz)
Farge G0 RO Ref/itin Dat/Avg fode Smsp P Fope/fod Fosiiion Forge G RUABE  Ref/Atin Det/Ang ok e P Fonliess Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?gi'ezr;cy R(Eéﬁiv")g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (Sgs\d/‘/,:'?) agu'dlr::; M(ng)m F(’degt \I/./\:;l N1(3ng)\n /?Semgl;[r F:ilrg\;“ Polarity
*4.95368 36.87 PK2 34.1 -27 0 43.97 - - 74 -30.03 0 100 H
*4.95894 36.07 PK2 34.1 -27 0 43.17 - - 74 -30.83 0 100 \
*7.44956 34.17 PK2 36 -23.8 0 46.37 - - 74 -27.63 0 100 H
*7.44623 35.03 PK2 36 -23.8 0 47.23 - - 74 -26.77 0 100 \
9.91556 31.98 PK2 374 -21.1 0 48.28 - - 74 -25.72 0 100 H
9.92082 32.13 PK2 374 -21.1 0 48.43 - - 74 -25.57 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790406775-E2V2
FCC ID: ASLSMT630

DATE: 2022-08-03

10.3.

WORST CASE BELOW 1 GHZ

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

EVUL SUWON Lab Chamber | 20822 Jul 8 22:21:45
Rodiated Emissions - 3 Meters
35 PFFAJE:t Number: 4738486759
Client:Samsung
Config:EUT / AC Adopter / Earphons
_ Mode :Be low 1GHz_BLE
75) Tested by:26887 / AC 128 U, 68 Hz
55
El
£ 55
o
I
; ]
£ 45 OFK LT Tt TdBu /iy
¢
i ®
& 5
25 !
s i W
e Ay
5
38 =15 1808
Frequency (MHz)
Farge (70 ] Ref/Atin  et/ivg flode ) Pl Fope/fade Fosition ‘Rm ) R Ref/Attn  Det/fvg Tiode =) Pro Towpa/tiede  Fesition
130100 1ZEKC-62/ 001G /10 PESKALogPar—Uiden I65msec(Auto) 1d K 0-Joegs H
95UL SUWON Lab Chomber 1 2822 Jul 8 22:21:45
Radiated Emissions - 3 Meters
5 Project Number:4798486759
85 C!2nt - Semeun
Config:EUT / AC Adapter / Earphone
- Mode:Below 1GHz BLE
75 Tested by:260887 / AC 128 U, 60 Hz
a5
T s
; ]
©
o
> 45 OFKLTH T THB U7 W)
g
3 s
@
S
i 2 c M
2 W : s
- Mt M“«wW"’WMW
‘ \Mwwww
38 168 1969
Frequency (MHz)
Forge () RRED Ref/ittn  Det/ivg fode Seep Pis  Faps/fiade  Position ‘xm ) A Refin Do/ i Sy P T/ Foition
Meter Corrected . . .
Frequency © QPK Limit Margin Azimuth Height .
Marker Reading Det VULB9163_750 Below_1G[dB] DC Corr (dB) Reading Polarity
(MHz) (dBuv) dBUV/m (dBuv/m) (dB) (Degs) (cm)
1 58.227 34.25 Pk 19 -30.8 0 22.45 40 -17.55 0-360 300 H
3 150.862 35.33 Pk 14 -29.7 0 19.63 43.52 -23.89 0-360 100 H
5 478.528 32.32 Pk 22.6 -27.7 0 27.22 46.02 -18.8 0-360 100 H
2 39.603 38.57 Pk 18.6 -31.1 0 26.07 40 -13.93 0-360 200 \
4 79.955 37.87 Pk 12.6 -30.5 0 19.97 40 -20.03 0-360 200 \
6 447.779 30.79 Pk 22.2 -27.8 0 25.19 46.02 -20.83 0-360 200 \

Pk - Peak detector
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit {dBuV)
Quasi-peak Average
0.15-0.5 B tor 56 50 to 46
0.5-5 56 46
5-30 i) 50
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS

Page 43 of 51
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

11.1.1. AC Power Line(Cto C)

LINE 1 RESULTS

8 UL SUWON Lab AC Shield Room 2022 Jun 28 20:50:88
Conducted RFI Uoltage

n Project No:47924B6759

Client Name:Samsung

Config:EUT / AC Adapter / Earphone
Mode :AC_Line BLE

Test by: 19568 / AC 120 U, 60 Hz

80

70

40

(dBCuloltsl) Phose L1

Il 5 ‘ ‘
. N ‘ ‘
e [ av“‘n\\‘n”““"““""; et "‘*M"ij“ L ﬁ\ N
20 M i el wa"*m sty
L VA A wwm v w
Myt ‘
1
15 T T =3

Frequency (MHz)

Range (1) REU/BN Faf/attn  Dat/fvg Vode Suee Fis  oupe/tode Lucel
1:.15- B(£B) /- e/ awa 1/l

Farge (W) GBI Ref/Atn  Det/ing Vode Sew e Wl el ‘

Trace Markers

Range 1: Phase L1 .15 - 30MHz

: CFR 47 CFR 47
Varker | Freduency R"e":gﬁ:g Det 10183;]6—\”" CABLELOS CROe';%Ci;Zd FCCPART  Margin  FCCPART  Margin
(MHz) (dBuv) EX_L1[dB] S(dB) (dB(uVolts)) 15 %?DSS B (dB) 15 C):Al?/ss B (dB)
1 .168 45.84 Pk 10 1 55.94 65.06 -9.12 - -
2 174 27.56 Av 10 2 37.76 - - 54.77 -17.01
3 .36 41.72 Pk 9.8 2 51.72 58.73 -7.01 - -
4 .36 27.24 Av 9.8 .2 37.24 - - 48.73 -11.49
5 417 34.59 Pk 9.8 .2 44.59 57.51 -12.92 - -
6 417 22.43 Av 9.8 .2 32.43 - - 47.51 -15.08
7 .804 27.41 Pk 9.8 .2 37.41 56 -18.59 - -
8 .801 13.45 Av 9.8 .2 23.45 - - 46 -22.55
9 2.613 23.75 Pk 9.7 .3 33.75 56 -22.25 - -
10 2.613 9.91 Av 9.7 .3 19.91 - - 46 -26.09
11 18.588 30.66 Pk 10.1 4 41.16 60 -18.84 - -
12 18.558 19.05 Av 10.1 4 29.55 - - 50 -20.45
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 1: Phase L1 .15 - 30MHz
Frequency R'\ellaecti?r:g Det 101836_With  CABLELOS %’é;%?azd C';i;?r ';gc Margin C';i;?r ';gc Margin
(MHz) (dBuv) EX_L1[dB] S(dB) (dB(uVolts))  Class B QP (dB) Class B AV (dB)
.16875 39.49 Qp 10 1 49.59 65.02 -15.43 - -
.35925 32.83 Qp 9.8 2 42.83 58.75 -15.92 - -

Qp - Quasi-Peak detector
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

LINE 2 RESULTS

1a8k SUWON Leb AC Shield Room 2022 Jun 28 20:50:08
Conducted RFI Uoltage
9 e T S
Config:EUT / AC Adapter / Earphone
Mode:AC_Line BLE
80 Test by: 19568 / AC 128 U, 68 Hz
-
I i St i
3 sl g
2 oy fo I M7 23
§ V‘uﬂ‘,“‘\ v‘{\/\‘/ﬁ\‘?\ 1 E
% h V “ W l el
s Q?‘f% i W\
Y :
. JW\N\ I ( h/ Mf}lﬂ ‘hv“\, R T Wﬁnwmm" b M
| \JVW‘ Uy \WV\ YV kLY VLN M L WWW
15 1 1 38
Frequency (MHz)
Trace Markers
Range 2: Phase N .15 - 30MHz
Meter Corrected CFR 47 CFR 47
Marker Frequency o € d?n Det 101836 Wit ~ CABLELOS Ff 'fjcine FCC PART Margin FCC PART Margin
arke (MH2) eacing € h EX_N[dB] S(dB) eacing 15 Class B (dB) 15 Class B (dB)
(dBuV) (dB(uVolts)) op AV
13 168 44.6 Pk 10 1 54.7 65.06 -10.36 - -
14 171 22.27 Av 10 2 32.47 - - 54.91 -22.44
15 357 42.61 Pk 9.8 2 52.61 58.8 -6.19 - -
16 357 25.79 Av 9.8 2 35.79 - - 48.8 -13.01
17 417 34.71 Pk 9.8 2 44.71 57.51 -12.8 - -
18 417 20.13 Av 9.8 2 30.13 - - 47.51 -17.38
19 1.062 27.61 Pk 9.7 .3 37.61 56 -18.39 - -
20 1.071 12.76 Av 9.7 .3 22.76 - - 46 -23.24
21 3.615 25.46 Pk 9.7 .3 35.46 56 -20.54 - -
22 3.615 6.39 Av 9.7 .3 16.39 - - 46 -29.61
23 17.61 34.21 Pk 10.2 4 44.81 60 -15.19 - -
24 17.802 20.02 Av 10.2 4 30.62 - - 50 -19.38
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 2: Phase N .15 - 30MHz
Frequency R'Zl:cti?r:g Det 101836_With  CABLELOS Cé)erra%(;:%d C';F;;‘?r ';gc Margin C';F;;‘?r ';gc Margin
(MHz) EX_N[dB] S(dB) (dB) (dB)
(dBuV) (dB(uVolts)) Class B QP Class B AV
.35625 34.24 Qp 9.8 2 44.24 58.82 -14.58 - -

Qp - Quasi-Peak detector
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

11.1.1. AC Power Line(A to C)

LINE 1 RESULTS

| ggll SUMON Lab AC Shield Room 2022 Jul 6 21:48:2
Conducted RFI Uoltoge

ol Project No:4790486759
Client Name:Samsung
Config:EUT / AC Adapter / Ecrphone

Mod=AC_Line BLE
Test by 19568 / AC 128 U, 68 Hz

70
oo B “
E R 5 7
el 2 | | |
g ) ?y “‘ nll d i ik
3 ;”‘ by )@ !l “\ b } W ‘eﬁ\v N W,WWWWW‘ f
S WA YRR el ! o
2g) UV T “ ‘ » i . W \
| TR i ’\ﬂ A}‘ N ’V‘! N ’ | v ’1 rw‘ww ?'1 f “W V
b i L “f\ k il ’F‘M‘M f WWMW*
W RIW T
Is ] . |

Frequency (MHz)

Range (1) RBU/BN Fa/Attn  Dat/fvg Vods Suee Pie Woape/fods Losel Fange (Fz) RBA/UBE Ref/Attn  Dst/fvg Nods Sueep Pie  Woupa/tode  Lobel
1 ) k(- s % 1/ o

Trace Markers

Range 1: Phase L1 .15 - 30MHz

) CFR 47 CFR 47
Varker | Freduency R"e":gﬁ:g Det 10183;]6—\”" CABLELOS CROE';Z?;? FCCPART  Margin  FCCPART  Margin
(MHz) (dBuv) EX_L1[dB] S(dB) (dB(uVolts)) 15 C(éz;ss B (dB) 15 CX?/SS B (dB)
1 .156 46.81 Pk 9.8 1 56.71 65.67 -8.96 - -
2 .159 31.32 Av 9.8 1 41.22 - - 55.52 -14.3
3 .237 39.5 Pk 9.7 2 49.4 62.2 -12.8 - -
4 .24 22.21 Av 9.7 2 32.11 - - 52.1 -19.99
5 4314 33.54 Pk 9.7 3 43.54 56 -12.46 - -
6 4314 18.41 Av 9.7 3 28.41 - - 46 -17.59
7 9.318 36.4 Pk 9.8 4 46.6 60 -13.4 - -
8 9.342 21.84 Av 9.8 4 32.04 - - 50 -17.96
9 13.896 46.22 Pk 10 4 56.62 60 -3.38 - -
10 13.872 29.65 Av 10 4 40.05 - - 50 -9.95
11 18.564 45.48 Pk 10.1 4 55.98 60 -4.02 - -
12 18.564 20.55 Av 10.1 4 31.05 - - 50 -18.95
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 1: Phase L1 .15 - 30MHz
Frequency Me;‘.a' 101836_With CABLELos  corected  CFRA47FCC ) iy CFRA7TFCC o din
(MHz) Reading Det EX_Li[dB] S(dB) Reading PART 15 (dB) PART 15 )
(dBuV) — (dB(uVolts)) Class B QP Class B AV
15615 50.69 Qp 9.8 1 60.59 65.67 -5.08 - -
13.8962 38 Qp 10 4 48.4 60 -11.6 - -
18.5648 35.71 Qp 10.1 4 46.21 60 -13.79 - -

Qp - Quasi-Peak detector
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

LINE 2 RESULTS

190°% SUWON Lab AC Shield Room 20822 Jul 6 21:48:2
Conducted RFI Uoltoge

oo Project No:4798486759
Client Name:Samsung
Config:EUT / AC Adapter / Earphone
Mode:AC_Line BLE

80 Test by 19568 / AC 128 U, 68 Hz

79

60 B NSNS RSN TR o o 21 23

3 —

(dB(uWolte)) Phase N

=

18

Tty
MWWJW\}WWWW’" Ty

1

— Ny

V] =

S

L=
T
==

=

=

—

I5 i I 38
Frequency (MHz)

Range (1) RBU/BL Faf/Attn  Dat/fvg Vods Sueee Pie Woupe/fods  Losel Tange (Fz) RBA/UBE Ref/Attn  DsL/fvg Nods Sueep Pie  Woupe/tode  Lobel
2:.15-38 -5 - e Py

18r0/ 3tz 060 AR Phase N

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter - Corrected CFR 47 . CFR 47 .
Marker Frequency Readin Det 101836_Wit CABLELOS Readin FCC PART Margin FCC PART Margin
(MH2) 9 h EX_N[dB] S(dB) 9 15 Class B (dB) 15 Class B (dB)
(dBuV) (dB(uVolts)) op AV
13 .156 45.34 Pk 9.8 Kl 55.24 65.67 -10.43 - -
14 162 27.5 Av 9.9 a1 375 - - 55.36 -17.86
15 24 39.01 Pk 9.7 2 48.91 62.1 -13.19 - -
16 24 21.76 Av 9.7 2 31.66 - - 52.1 -20.44
17 4.083 33.13 Pk 9.7 .3 43.13 56 -12.87 - -
18 4.167 16.99 Av 9.7 .3 26.99 - - 46 -19.01
19 8.835 37.2 Pk 9.8 4 47.4 60 -12.6 - -
20 8.835 21.17 Av 9.8 4 31.37 - - 50 -18.63
21 13.605 48.51 Pk 10 4 58.91 60 -1.09 - -
22 13.638 30.66 Av 10 4 41.06 - - 50 -8.94
23 19.092 47.48 Pk 10.2 4 58.08 60 -1.92 - -
24 19.041 21.12 Av 10.2 4 31.72 - - 50 -18.28
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 2: Phase N .15 - 30MHz
Frequency RMeé.e' 101836_With  CABLELOS Corr%‘?wd CARATFCC  ppargin  CERATFCC i
(MHz) eading Det EX_NIdB] S(dB) Reading PART 15 (dB) PART 15 ()
(dBuV) — (dB(uVolts)) Class B QP Class B AV
13.6058 39.22 Qp 10 4 49.62 60 -10.38 - -
19.0928 375 Qp 10.2 4 48.1 60 -11.9 - -

Qp - Quasi-Peak detector
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REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
FCC ID: ASLSMT630

12. SPOT-CHECK TEST RESULT

BANDEDGE (WORST CASE: 500 kbps /2480 MHz)

VERTICAL PEAK AND AVERAGE DATA

~UL SUWON Lab Chamber 2 2022 Jul 21 22:84:25

Restricted Bandedge

s Project Number :4758486775
Client:Samsun

ConfigiEUT / AC Adapter / Earphone
Mode :BLE BE U _2488_AD 500k

= -
18 . Tested by:25778 / AC 128 U, 68 Hz
]
95
T
0 85
5
¢
i
=3 75
‘e
3
|
3 5
2 6
g \
| b | Avercige Limit cdBuU/m 2
55 I K 8 P
RN e
3 4
45 @
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Rorge (6ft2) BB Ref/Attn  Det/Avg Hode Secep Pis  #oups/fde Fosition Ronge (6H2) RBU/G Ref/fttn  Det/vg Pode Sueep Pts  Fups/Mode Fosition
6-2.563 THC-6eE 5 PEAK/LagPur—y Binsec(Auto) 591 ] o 268
Wieter Conecied
. Frequency e c erage Limit (454 Margin it PK Margin Azimuth Height }
Marke e Reaing Det 3117_00168724 10d8_ATTIdE] oC Cor (d8) fximg Average Limit (d8uVim) fis Peak Limit (dBuVim) e ot fean Polaity
*2.48351 .56 PK 2 19, 0 52.96 - - 74 21.04 7 288 v
251778 18 Pk 32.1 19, 0 56.78 - - 74 17.22 7 288 v
* 2.48351 72 RMS 2 - 247 45,59 54 841 - - 7 288 v
255604 1.25 RMS 32.2 - 247 26.52 54 -7.48 7 288 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406775-E2V2

FCC ID: ASLSMT630

DATE: 2022-08-03

HARMONICS AND SPURIOUS EMISSIONS(WORST CASE: 500 kbps / 2440 MHz)

2440 MHz HORIZONTAL

C(dBuU/m) Hor izontal

EUL SUWON Lab Chamber 2

2822 Jul 21 22:13:53

Radiated Emissions 3-Meters
Project Number:4798486775

22 Client:Somsung
Config EUT / AC Adapter / Earphone
o Mode:BLE_HARM 2448 A8 580k
4 Tested by:25778 / AC 120 U, 6@ Hz
80
78
608
Avg Limit (dBuU/m)
508 .
E M
408 1 e
" o A i
N
38
208
1 18 18
Frequency (GHz)
Range (6Hz) REU/UBII Ref/Atin  Det/Avg flode Suesp Ple  #ups/fade FPosition Renge (62> RBU/VEI) Ref/Atin  Det/fvg Hox Suesp Pts  #ups/fode Fosition
1113 INC-6cB)/3k  112/18 PEMK/LogPur-Video  Blasec(Auto) 6031  HAXH B-3ildegs 150 cn | 3:3-18 HC6cB)/I  87/0  PEOK/LoPur-Video SBfnsec(futo) I6k  MAKH B-36idege 150 cn H

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter

Corrected

Frequency Avg Limit Margin Peak Limit Margin Azimuth Height
Gy R(;.-;:.\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (ﬁgi\d};\"g‘) (dBuvim) @) dBuvim) @) (0egs) o Polarity
9.75271 32.18 PK2 37.2 -20.9 0 48.48 - - 74 -25.52 0 100 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

Page 49 of 51

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

FORM ID: FCC_15C(04)

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790406775-E2V2 DATE: 2022-08-03
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BANDEDGE (WORST CASE: 2 Mbps / 2480MHz)

HORIZONTAL PEAK AND AVERAGE DATA

~UL SUWON Lab Chamber 2 2022 Jul 26 16:56:53

Restricted Bandedge

s Project Number:4798486775
Client:Samsung

Config:EUT / AC Adapter / Earphone
Mode:BLE_BE_H_2488_AB_2M

185 Tested by: 19568 / AC 128 U, 68 Hz

CdBuU/m) Horizontal

Bul/m1

35
2.46 8. 3MHz/ 2.563
Freguency (GHz)
Ronge (612) REU/VB Ref/Attn  Det/Avg Node Suecp Pis  ¥ps/lade  FPosition Ronge (6HD) REW/VE Ref/Attn  Det/fivg Hode Sucep Pts fups/fock  Position
112.46-2.563 NGB/ 112/5  PEAK/LogPur-Uideo  Fnsec(utod 8631 H 42 dege 118 cn | 2:2.462.563 HC6B/M 112 AER/Pur Avg(BHS)  Jneec(Auto) B8B1  1BTAUG 42 degs 118 cn H
Wioter Corected
Frequency Margin PK Margin Azimuth Height
Marker oy reaing Dt a117_o0168724 10dB_ATTIdE] oC Cor (d8) Feaung Average Limit (dBuvim) fs Peak Limit (dBuvim) s ot teon Polariy
*2.48351 .61 Pk 2 5 0 53.0 - - 74 20.99
*2.4982 .78 Pk 32.1 -19.! 0 56.3: - - 74 -17.62
*2.48351 .77 RMS 2 -19.1 4.99 48.1 54 -5.84 - -
255623 18 RMS 322 5 2.99 29.0 54 493

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790406775-E2V2
FCC ID: ASLSMT630

DATE: 2022-08-03

HARMONICS AND SPURIOUS EMISSIONS(WORST CASE: 2 Mbps / 2440MHz)

2440 MHz HORIZONTAL

H[ZLJL SUWON Lab Chamber 2 2822 Jul 26 17:83:81
Radiated Emissions 3-Meters
Project Number:4798486775
oo Client: Somsung
Config:EUT / AC Adapter / Earphone
Mode :BLE_HARM_2448_A0_2M
98 Tested by: 19568 / AC 120 U, 60 Hz
80
E
T 70
G
N
5
2 68
- Avg Limit (dBuU/m)
£
~
- } MW
@ .
N .
40 5 o 3
Lt g -
o s
368
28
1 18 18
Frequency (GHz)
Range (6Hz) REL/UBU Ref/Attn Det/Aug Mode Sueep Pis #sps/lade Position Range (6iiz) REU/UB Ref/Aitn  Det/Avg Mode Sueep Pts fSups/lode  Position
1l INC-68)/30k  112/18 PEAK/LogPur-Uideo  Blnsec(futo) 6081 HAYH B-360degs 158 cn f| 3:3-18 HC-6E)/3B 87/ EAK/ LogPur-Uideo  S8Bnsec(futo) 16k M 8-368dege 258 on H

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected
Frequency Avg Limit Margin Peak Limit Margin Azimuth Height
CHo) R(;.';:l\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) ggim% (dBuvim) @) (dBuvim) @) (0egs) om Polarity
9.76619 32.66 PK2 37.2 -21 0 48.86 - - 74 -25.14 0 100 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

END OF TEST REPORT
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